

David M. Gariepy  
 Garlan Chain Company, Inc.  
 417 John Dietsch Blvd.  
 North Attleboro, MA 02763

January 13, 2021

**CERTIFICATE OF ANALYSIS**  
 Date Submitted: 1/7/21  
 21072532-2

Style number: Brass  
 Item Description: Brass Chain  
 Sample Date: 1/7/21

Sample Type: Jewelry  
 Analyzed by: ME on 1/13/2021  
 Samples submitted by customer, results relate only to items tested.

<b>PASS</b>	
<b>Childrens Jewelry CPSC Pass/Fail Limits</b>	
Maximum Allowable Limits: Lead	
Accessible Components: 100 ppm	
Surface Coatings: 90 ppm	
Maximum Allowable Limits: Cadmium (Washington State)	
Substrate & Surface Coatings: 40 ppm	

Accessible components	Lead	Cadmium	Unit
1 Brass Chain	< 20	< 10	ppm

Coatings & Non-metal components  
 N/A



*Kevin E. Donahue*  
 \_\_\_\_\_  
 Kevin E. Donahue  
 Laboratory Director

*Jeff Mascoli*  
 \_\_\_\_\_  
 Jeff Mascoli  
 Laboratory Manager

The reference method was CPSC-CH-E1001-08.3 and/or CPSC-CH-E1003-09.1 and/or CPSC-CH-E1002-08.3 with instrument parameters set in accordance with Perkin-Elmer Atomic Absorption and Inductively Coupled Plasma Metals Testing Procedures for the analysis of Lead and Cadmium. Test report shall not be reproduced except in full, without written approval of the laboratory.

Method Reporting Limit for Lead 20 ppm and for Cadmium 10 ppm

Pg. 1 of 1

ISO/IEC  
 17025:2017  
 ACCREDITED

136 Corliss Street, Providence, RI 02904  
 Tel (401) 274-9998 • Fax (401) 274-9990  
 www.mutualcornell.com

 **ANAB**  
 ACCREDITED  
 TESTING LABORATORY  
**AT - 1404**